Small Engine Parts

o (T ILUSTRATED PARTS LIST
(

PM 310 PM 320 PM 330
SERIAL SEAIAL SERIAL -
[MODELS NUMBER|MODELS| NUMBER [MODEL | NUMBER Pow ER MAc

60004241 14-  [600021A] 14- |600043A[ 14-
600042B| 14- 16000218 14~ 16900438 | l4-
6000420 14- {600021D( 14- |GOO043E| 14-
600042g| -14- |600021E 14- |600043G| 14-
600042F 14- -|&000Q216 14- 6000433 14«
6000426] 14- |60002IH 14- |600043N| 14-
6000424 14- |600021) 14- {e00043p| 14-
6000429 14- [600021K 13- |6000430| 1a-
600042k 14- |60002IM 14-
600042M| 14~ 600021N 14-
600042N| 14- g00021p 14-
600042pP( 14- .

(‘\_‘ 6000420( 14-

310, 320, 330
CHAIN SAW

McCulloch chaln saws are (dantifled bg a modal numbar
In this Instance, 800021) ftollowed by a suffix letler
A, 8, C, stc.) stampad on the identiication plats
atisched to the vaw. Suffix tetters denote varlations
In parts &r assomblies in the manufacture of the saw,

Part numbars listed (n this LP.L. which have a suffix
Istter or {attars following tha description, Indicata tha
parll |t.t used only on the model{s) identifled by the latter
or lettars.

Part numbers and dascriptions without sutfix letter or
latters apply to all varsions of the chaln saw modal.

Part numbars which have one or more dots () preceding (WC"'? SUPG“' ”0.6) January 1 984

thelr descriptions may be ordered Individuaily, byt
they are also Inciuded in the kit or assembly whose

description bagins diractly abovae the dot(s). - CONTENTS -
Part nymbara In this IPL which wore poet in the previous Page
1PL cu"rln?l thess ssws, are indicated by & dagh («) :
pracading the new part aumber,
Figure 1, Geperal . . . . . . . e e . 2
- The policy of McCulloch &orporation Is one of continual .
improvemant |n deslgn, menufacturing and snginssring Figure 2, CHAIN BRAKE Assembly . . ... 4
. advancemant wharevar possible to assure still finer .
two-tcyclr power 'looll.dHnncc'n. nPcclflculom.‘uqu'lP- Figure 3, Carburetor Assembly . . . ... 5
inent, colors, design and manufacturer's suggested |t .
Frl:o'lcnro sub l“l to chanae v#.thol-ll‘ Rotlce and McCul- Figure 4. Carburetor Assembly . . . ... 6
loch Corporation rasarves s right to maks such .
changes without prior notification or obligation to back- Figure 5. Powerhead Assembly . .. ... B8
:I'l“:;.:'uggm ‘I;a'cgl‘h:&tnpononh tor units previously Figure 6. Handle Assemblies . . + . - - « 10
. Service Specifications . . . . . . .. .. 7
vl . - Bar & Chain Combinations . . . . . . . - . 7
Tonls and Accessories . o o v - 4 - . . . 1

MicCULLOCH

CORPORATION '
95871-R2.E

@ L.5.A, - McCultoch Gorporation. 1884
Frintad in U.5.A, (This IPL covaers PM 300 Serlas unita with
Sarlal Number Profix 14— ONLY.)

C .



http://www.barrettsmallengine.com

POWER MAC-310,
PM 320, PM 330

Figure 1, General




POWER MAC 31¢

Figure 1. General PM 320, PM 33¢
1TEM FART UNITS PER ITEM PART UNITS PER
NO. NUMBER DESCRIPTION ASY, N, NUMBER -OESCRIPTION ASY,

1 -215662 (DKt = Grinder Asy-AUTD-SHARP |
4 215447 (D, Knob 1
3 =216707 (). Wheel Asy - Grinding ] §¢ 93626 . Serew - Pan hd M5 x *.B0 1
i 216134 (1), . Washer ] 53 24225 Filter - Alr 1
5 -216133 (. . Pin - Cotter 1 LT 4608 Cover Assembly - Afr Box 1
& 215208 (1), Bracket « AUTO.SHARP 1 58 214316 ., Rod Assembly = Choke 1
7 120025 @ Screw - Pan hd M5 x 10 2 56 94721 Seal - Afr 1
8 120029 Nut - Hx Flg M6 x 1.0 z 57 120049  Screw - Pan hd M5 x 40 2
9 - - = CHAIN BRAKE Assembly(Figure 2) 1 58 945905 K{t - Choke Plate & Bracket 1
10 - = Chain (see page 7) ] k9 - - . Washer - Flat 2
n Rar {see page 7) 1 60 - - . Washer - Wavy ]
12 ?T4207@Spike ] Y] 23151 Hose - Pulse 1
13 93148 (D Spacer - Bar Pad 1 62 - - Carburetor (Figure 3, 4) 1
14 215695 Screw - Hx hd M5 x 50 ST{SEM3) 1 63 931014 ‘Housing - Fan 1
15 120028 Screw = Hx hd M6 x 20 1 64 94302 Clip - Spring 1
16 930214  Lever - Wraparound ] 1 92747 Flange - Carburetor Mounting 1
17 94244 Nut - Clutch 1 66 213211 kit - Carburetor Boot 1
18 94243 Plate - fust 1 67 95656 Eyelet 1
19 213278 kit = Clutch 1 &8 111002 Screw - Pan hd 10-16 x .5 1
20 94242 . Rotor 1 69 94501 Nut - Hx M5 x 0.8 Thin 1
21 23608 . Spring Assembly - Clutch 1 70 83720 Pickup - Fuel 1
22 110957 . Rivet - F} 1/8 x 547 2 n 944971 Seal - Fuel Yent 1
23 85064 . Plate - Clutch Shoe 2 72 93997 Hose - Fuel 1
4 95646 Drum/Sprocket/Rearing Asy 1 73 90869 Filter - Yent )]
25 91222 . Bearing 1 74 95301 K1t - Fuel Tank 1
26 215259 | Washer - Sprocket 1 75 95300 - Cap Assembly - Fuel 1
27 120096  Screw - WH M5 x 55 5T 1 76 - - Handle Assemblies (Figure &)
28 120095  Screw - WH M5 x 20 5T 2 77 213166  Screw - 'Ha Nsh M6 x 16 4
29 120098  Screw - WH M5 x 18 1 78 102523  Washer - Lock 4
a0 -216816 Kit ~ Frame 1 79 105043  Washer - 1/4 Plain 4
1n -216064 , Screw - M5 T-Head 1 80 214152 Xit - Top Shroud 1
k ) =2165856 . Nut « Hx M5 Lock 1 a 214350 . Insulator 1
1 a8z 214154 Kit - Bottom Shroud 1
k)| -216064 (©) , Screw - M5 T-Head 1 a3 214350 , Iasulator 1
1 B4 120085 Screw = WH M5 x 20 5T 1
13 1011 @ . Screw = Pn hd 10-16 = 7/8 2 85 94192 () Grommet 1
k1) 95141 (1), Weight - Frame 1 86 120034 Nut - Hx M6 x 1.0 2
35 -216585  Nut - Hx MS Lock 1 87 110999  Screw - Hx hd 6-20 x 16 WH 1
36 120045 Washer - M5 2 88 94540 kod . Ofler 1
k14 110989  Grommet 2 89 100001  Washer - Plain 1
34 93152 Link 1 90 933040  Knod - OHler 1
as 93057 Spacer - Mount 2 9 93634A  Spring - Compression 1
40 120036  Screw - Pn M4 x 25 {5FM5) 2 92 120095  Screw - WH M5 X 20 ST _- 2
41 -216491 Kit - Starter Assembly 1 53 Cap - M1 =27 ag s 1
42 -218064 ., Screw - M5 T-Head 1 94 -216696  Tank Assembly - D{1 1
43 91255 . Kit - Starter Handle 1 95 54405 - Hose - 011 Pickup 1
44 105490 . . Washer . Starter Handle 1 96 53998 . Spring - 011 Hose 1
a5 110041 . Screw « Pn hd 8-37 x ,5 1 97 92465 . Plckup - 01 1
46 63497 . Hasher 1 %8 93856 Plate - Name (PM 310) 1
47 213261 . Drum/Rope Astembly 1 L] 93554 Plate - Name (PM 320) 1
48 83203 . « Rope - Starter 1 93 93858 Plate - Name (PM 330) 1
19 81078 . Spring - Starter Rewind 1 99 95206 Plate - Instruction 1
50 216494 Housing Assembly - Starter 1 100 - Powerhead Assembly (Figure 5)
51 93527 rover Assembly - Air Filter 1

(D vsed on PM 320 models

@ used on PM 320, 330, and on PM 310 models with suffix letter

A, 0, G, H J, K, ", Nanpd P

D Used op PM 310 models with suffix letters D, E, F, G, H, K, K and U,

() Used on PN 330 models with suffix letter J

() Used on PM 310 and 320 models.




PM 320, PM 330

" POWER MAC-310,

Figure 5. Powerhead Assembly




POWER MAC~31(

(\- ' ' Figure 8. Powerhead Assembly PM 320, PM 33:
T M et UNITS PER ITEM  PART UNITS PER
ND,  NUMBER DESCRIPTION ASY. NO.  NUMBER DESCRIPTION ASY,

93150 Bafl

-217168  Connector - Qutlet

-216424  Pump Assembly - Chain Diler
-215196 . Connectoar - Hose

; 30 24236 Washer - Special
k!

4

5 94115 Yalve . Ofler

6

1

8

9

n 93514 7 Wire Assembly - Ground

iz 93795 (1) Wire Assembly - Ground

13 -21659%  Electronic Ignition Assembly
34 102656 . Connector - Spark Plug

93635 . Screw - 6-40 x .800 35 95266 « Boot - Spark Plug
=215151 . Cap - 011 Pump 36 214356  Spacer - Coil
93301 . Plunger - (11 Pump 37 -215601 Manifold - Carburetor
- 105674 . "D" Ring + .239 x 070 k. -92778 Gasket - Insulator
10 93632 . Spring 19 120037 Screw - Hx K/H M5 x 25
1 216426 (O . Piston Assembly - Ofler 40 -215943  Cylinder/Crankcase Assembly
12 == (D . . Ring.- 011 Pump Piston 41 92777  , Bolt - Bar Mounting
13 -- M. . "" Ring - .114 x .070 az 94660 Piston Aszembly
14 83897 . Spring - Return 43 54136 . Ring Set
15 - = (O, Sleeve « Qi1 Pump 44 52836 . Pin - Piston
16 - - (. Eyelet 45 11026 . Ring - Snap

17 110653 "0" Ring
18 215411 Muffler/Deflector Assmm{
19 110681 . Screw - Skt hd 10-24 x 1/4
O 2(1'.! 92961 . Deflector - Exhaust

£ 2

46 94135 Connecting Rod Assembly

47 94654 . Screw - Connecting Rod

48 110984  _ Bearing - Needle

49 68095 . Roller - Needle (set of 20)
50 02750 Crankshaft

51 213282 () Bearing - Crankshaft

52 83459 Seal - "Crankshaft Dil

215394 , Screw - Special Mb
22 -213169 Nut - Hx Flg M8 x 1,25
23 ~94737 Flywheel/Pawl Assembly
24 -216%34 , Pin - Starter Pawl
25 -216982 . Spring - Pawl
26 =216983 . Pawl + Starter
27 102164 Key - Woodruff
28 120027 Screw - Pan hd M5 x 18 [SEMS)
29 120012 Screw - Skt hd M5 x 40

PIOS it ot o et A = ol o md e P b i o b ) e o d

53 735583 - Spark Plug (B, E) 1

: L

[ R o N N R R e e S A S G S

Contained in 011 Pump Repafr Kit, P/N 216426,
Used on PM 310 and PM 320 models.
Used on PM 330 models,

© 06 6

One of two types of crankshaft bearing used. Replacement crankshaft
bearing MUST be the same as originally used on unit. Identffy parts
before ordering, A1l service replacement cylinders will be manufac-
tured to yse ONLY Crankshaft Bearing, P/N 213282.

( ‘ *Flywheel nut torque should be 190 to 200 pound x inches {21.5 to
¢ 22.6 N.m,)}

)




POWER MAC 310,

PM 320, PM 330

Figure 6,

Handle Assemblies

SN

el

=

ITEM PART UNTTS PER
NO. NUMBER DESCRIPTION ASY.
1 93529 Balt - Shoulder 2 _
2 93530A Spring - Mount 4
3 92704 Mount 1 Pt
4 94038 Hub - Mount 1

213230 (@Handle Assembly

213231 %Hﬂmﬂe Assembly

213235 Handle Assembly TTEM PART UNITS PER
5 111032 . Screw = Pan hd 10-16 x5/8 A/R*
5 92704 . Hount 1| [R0.  NOMBER DESCRIPTION ASY.
7 94038 . Hub = Mount 1 16 93515 . Spring - Trigger 1
8 213229 (O, Handle - Right half 1 17 213232 |, Trigger - Throttle
g 21322433, Handle - Long right 1 18 213234 . Wire Assembly - Throttle 1
10 213228 (@, Handle - Left half 1 12 213233 @, Wire Assembly - Throttle 1
11 713226 3D, Handle - Long left 1 20 110706 Screw - Pan hd 8-1B x 1/2 1
12 101326 (. Nut - Hx Jock 10-24 1 21 62451 . Contact - Ignition switch 1
13 104400 . Screw - Pan hd 10-24 x 1-1/4 1 22 935054 . Wire - 5top switch (PM 310/3201
14 95042 (. Weight - Handle 1 23 840139 . Wire - Stop switch (PM 330} 1
15 93310 . Trigger - Safety 1 24 658846 . Button - Stop switch 1

10

(D Used an PM 310 and PM 320 models,
(& Used on PM 330 models.

(@ Used on PM 330models with suffix letter J,

* Fgur used on Handle Assembly, P/N 213230.
5ix used on Handle Assemblies, P/N 213231
and P/N 213235,

C




OWER MAGC 310,

M 320, PM 330

Figure 2. CHAIN BRAKE Assembly

Item Part Units Per Item Part Units Per

Np,  Number Description Asy. No.  Number Description Asy.
216409  CHAIN BRAKE Assembly 1 8 214368 , Bearing - Roller 1
1 111047 . Screw - Fi1 hd 8-32 x 5/8 1 9 213907 . Pin - Roller 1
2 94709 . Band - Brake 1 10 90653 .. Screw - Adjusting 1
3 g:lf? . Kit - Latch : 1 1 110907 . Ring - Retaining 1
4 E134. . spring - Compression 1 12 505 Qs . Nut - Bar Adjusting 1
5 9360 . Mvot -~ Latch 1 13 .215589 (O, Housing - Brake 1
6 92482 . Pvot - Lever ] 13 216438 @ . Housing - Brake 3
7 93169 . Lever - Actuating 1 14 435284 D Cover - AYTO-SHARP 1

yﬁlf 2 §~01

( Used on models with Screw, P/N 111047,
@ Used on models without Screw, P/N 111047,
( Used on PM 310 and PM 330 wodels.




POWER MAC 310,

PM 320, PM 330 Figure 4. Carburetor Assembly
12
T ]
119 20 FANY)
l ‘. -
- Wf %5 % W
p 1| n
ITEM  PART UNITS PER ITEM  PART UNITS PER
ND.  NUMBER DESCRIPTION ASY. NO.  NUMBER DESCRIFTION ASY.
94496A (D Carburetor Asy-Walbro 14 **34754 . Gasket - Pump 1
\ (WA-52) 1 15 **94758 . Diaphragm - Pump 1
1 94749 . Ring-Shaft retainer 1 16 *94769 . Screen - Inlet 1
2 94752 . Shaft Asy - Throttle 1 17 *80529 . Screw-Diaphragm cover q
3 94765 . Spring=-Threttle return 1 18 94750 . Cover-Metering diaphragm]1
4§ *B3755 . Screw - Yalve 1 19 **94759 . Diaphragm Asy-Metering 1
8 94753 . Valve - Throttle 1 26 **94755 . Gasket - Metering
6 *34766 . Needle - Idle adjust 1 diaphragm . 1
7 *94767 . Needle - Hi speed 1 21 *9478] . Screw-Circuit plate 1
8 *94753 . Spring - Idle needle 1 22 Y947 . Plate - circuit 1
9 *67502 . Spring-Hi speed needle 1 23 +*94756 . Gasket - circuit 1
10 34762 . Screw - ldle adjust 1 24 *57500 . Screw-Metering lever 1
1 *67504 . 5pring - Friction 1 25 *94770 . Pin-Metering lever 1
12 *94760 . Serew - Pump cover 1 26 V94772 . .aver - Metering 1
13 9475 . Cover - Pump 1 27 *94764 . Spring-Metering lever 1
28 *6749] . Valve - Inlet needle i
*94775 Kit-Gasket/Diaphragm

(D Ohe of two carburctors used. TIdentify carburetor bhefore ordering parts,

» Contained in Repair Kit, P/N 94774,

** Contained in Gasket/Diaphragm Kit, P/N 94775, —— Qﬂfof m




PM 310, 320, 33t |
Figure 3. Carburetor Assembly, ‘

18 1716 23

ITEM PART UNITS PER ITEM PART UNITS PER
NQ. NUMBER DESCRIPTION ASY. | - INO. NUMBER DESCRIPTION ASY,
94496 Carburetor Assembly 1(Zama) : ;2 - - 8 Iﬁc{zver - Inlet Needle 1
1 - = . Shaft Asy - Throttle - - . n - Lever 1
? - - . Spring = Throttle Return 1 15 - - 8 Screw - Lever Pin (M3)* 1
a - - . ;Mte - Tl;rott};a)* } :g - - @0, g'laphraggtiAs_;: - Metering }
4 - - . Screw = Plate - - . Gover - Diaphragm
[ - - . "E* Ring 1 18 - - . Screw - Dlaphragm Cover{M3)* 4
6 - - (@, Kit - dizphragm & Gaskets 1 19 - - @, Screw = ldle Adjust 1
7 - - . Cover Asy - Pump 1 20 - - (D, Screw - Main Adjust 1
B - - . ?crew - 121$ SliJEEd '1I g; -- Q. gzring - g:led'le f
9 - - « . Insert - Friction -- . Screen - ter
10 - - . Screw - Pump Cover {(Md)* 4 23 -- 8 Gasket - Metering Diaphragm 1}
n - - @, Needle - Inlet 1 24 - - 8 Welch Plug 1
12 - - (@. Spring - Lever 1 25 - - . Orifice - Main Fuel 1

* The "M" denotes metric screw size.
@ Contalned 1n Repafr Kit, P/N 217081. - (’SOO %60
@ Contained in Gasket/Diaphragm Kit, P/N 217089, % =g} 96‘72
(3) Contained in Needle Kit, P/N 216804,




Bar & Chaln Comblnatlona

POWER MAC-310,
PM 320, PM 330 |

PART CHAIN SAW MODEL
NUMBER . DESCRIPTION P 310 PM 320 FM 330
2149198 Chain - MP 370GL A, 8, E, J N E, Jd, N
Z21473% Bar - 14" Mini Pro A, B, E, Jd, N A, B, J, P E, J. N
214656N Chain - AS 370G AL B J. P
2142306 Chain = A% 370G D. F, V]
214236 Bar - 16" Mini Pro D, H, M, U D, F, U A, B, P, U
214925N Chain - MP 37QGL D, H, M, U A, By P U
Tools and Accessorles
o PART PART

NUMBER DESCRIPTION NUMBER DESCRIPTION

214207 Spike 214212 Kit - Tool

94972 Sgrench 95169 Kit - Spark Ar:esrer Screen
797 Wrench ~ Screwdriver 94416 Adaptor - [ntake (C

3?4194 L:ggi-sun 94415 Adaptor - Intake (A{r Box)

91226 Holder - Flywheel 68917 Adaptor - Exhaust

93095 Bracket - AUTO-SHARP 85229 Kit - Pressure Test

95168 Grinder Assembly - AUTO-SHAR -215432 Tool -~ Pressure Test

94365 Kit - Carrying Case,l14"(pM 310 320) 501334 Tester - Ignition

92977 Scabbard - 14" 67537 Loctite

94364 Kit - Carrying Case,16"(FM 310/320) 69794 Locquic

214202 Scabbard - 16" 63094 Driver - Wrist Pin

as5702 Lubricant Custom, & o2. can 110083 R.T.V. Sealant

85703 Lubricant-Custom,6 oz. cans, 6G-pack 110706 Tool-Handle/Throttle Trigger Screw

Service Specifications
Displacement ., . . . . 35cc{2.l cu. in.) Fuel Type .. . ... Regular Grade Leaded

Bore and Stroke

Bearings
Intake System -
Fuel Tank Capacity . .
Chain Qiler Capacity .
Clutch Engaging Speed .
Idle Speed
Ignition
Carburetor

.......

38mm x 30.5mm
(1.5 in, x 1,201 in,)
Main: Needle
3rd Port
330cc (11.2 oz.}
100 ce (3.4 0z.)
3200 R,P.M,
2700 to 2900 R.P.M.
Electronic
Diaphragm Type, 2-needle
Adjustable

Fuel-0i1 Mixture , , .
Filtering System, fuel
Filtering "xystem, Air
Lamination Gap .

Timing o v v v o0 0

Piston Rings ., . . . .

Weight: PM 310 ,
PM320 .. ..
PM330 . ...

40:1 w/ McCulloch 041
Enclosed Felt Fuel Filter
Felt Air Filter
0.3 to 0.4 mm
(.011 in, to ,015 in.)
26° B,T.D.C,
2 Cast Iron Compression
Rings
4,49 kg (9.9 Tbs.)
4,54 kg (10 1bs.}
4,.71kg (10,4 1bs,)

o

McCulloch Parts



http://www.barrettsmallengine.com/mcculloch/parts.html

